To of Challenger 10 to wreckers and/or
~.con y. o

A -new parts manual is in _for the new hoom
and hody. While some pa service components
remain unchanged, the majority re different. Please
use this manual for reference ly. When phoning
orders, please inform -salespe on that the part
numbers from th rence manua

‘Send in your warra  card with  ker serial number
to receive the updated reference m ual as soon as it
is availabhl



SERVICE AND TROUBLESHOOTING

SECTION Vi

General

This section deals with basic information necessary for proper repair of
various components of your 4800 Se Recovery Vehicle. Repairs and/or
testing which requires special tools, s ial equipment, or more than

basic mechanical expertise are left to the authorized Challenger dis-
tributor.

Reservoir

Whenever a hydraulic component failure has occurred the entire hydraulic
system must be checked and cleane | of all contaminants. It is not
physically possible for the filter to remove all contaminants when a
pump seizes or a cylinder scores. Failure to insure a clean system will

result in contaminants damaging the new components and erating wear
to the point of significantly reducing service life of all com ts in
the system.

RESERVOIR FLUSHING

Some commercial hydraulic sales and service centers utilize a self-

c ained ul su w ers to ¢ a
h aulic sy C ted a ure. If tis
a able in a Il p e nd most gh

cleansing of a contaminated system.
If this system is not available, follow these steps:

1. Replace the contaminated hydraulic fluid with clean hydraulic fluid

of rec ded viscosity t Operate system for 30 minutes
while hydraulic cyli S r nning winch motors periodically.
Cylinders can tolerate more contaminants than can winch motors, so keep
the operation of the winch motors to a minimum. The idea is to get all
contaminants suspended in the hydraulic fluid.

2. Drain all fluid from the reservoir. Note any sedimentation that may

be left to the last. Use additional hydraulic to flush the reser-

voir if sediment is excessive. DO NOT USE VENTS, KEROSENE,
GASOLINE, OR OTHER SUBSTANCES TO FLUSH THE HYDRAULIC SYSTEM OR
RESERVOIR. THESE SOLVENTS MAY NOT BE COMPATIBLE WITH SEALS IN
CYLINDERS, PUMPS, AND VALVES....AND MAY ALSO BE HAZARDOUS TO USE

189



REPAIR PARTS

’

O ~N O VNN =

ITEM

1"
12
13

15
1%
16
16
17
18
19
19
19
19
20
20
21
22
22
22A
23
24
24
24
25

4800 STAND/ARD BODY STYLE

7A
60 C/A

PART NUMBER DESCRIPTION QUANTITY
VA0171 LIGHT PYLON-36" 1
LTO1 N FLOOD LIGHT-WKITE 1
LT0125 STOP LIGHT-RED, D.S. 1
BAO284 BRACKET-STOP LIGHT D.S. 1
RCO114 CLIP-L ARM, HOLD DOWN 2
LT0110 MARKER LIGHT-AMBER 2
BAO483 TOOLBOX-SINGLE DOGR AR
BAO4L78 WFLDMENT-SIDE PAKEL D.S. 1
BAO480 WELDMENT-SIDE PAKEL D.S. .
BAO4B2 WELDMENT-SIDE PANEL D.S. -
LT0114 BACK-UP LIGHT, WH!TE 2
HDO0310 BOLT-HX HD, 5/16-18X1 8
HD06SS WASHER-FLAT, 5/16 8
LT0101 LIGHT-MARKER, RED 2
BA0O270 GUARD-MUD FLAP, RUBBER 2
LT0112 LIGHT-STOP, RED 2
BA0257 BUMPER-REAR, D.S. 1
BAO609 BUMPER-CENTER (STYLE A) 1
BAD273 BUMPER-CENTER (STYLE B) 1
BAO273 BLMPER-CENTER (STYLE C) 1
BA0261 BUMPER-REAR, P.S. 1
BAO119 SPACER-SLING BRKY (STYLE €) 2
BAO606 BRKT-SLING, D.S. (STYLE A) 1
BAG6O7 BRKT-SLING, P.S. {STYLE A) 1
BAO188 BAKT-D RING, (STYLE B) 2
BA0325 BRKT-SLING (STYLE C) 2
BAO608 ANCHOR “D" RING (STYLE A) 2
BA0323 WELDMENT-SLG BRKT (STYLE C) 2
BA0283 CASTING “D" RING 2
BA0259 PIN, 1UX7" (STYLE A AND 8) 2
HDO264 ROLT, GR 8 {STYLE C) 2
HDO600 HUT-HEX, NYLOG, (STYLE C) 2
BAG4L7S DECK-REAR, B&Y WIDE 1
BAOLT2 UECK PANEL-FORMWA1:D 1
BAOL73 DECK PANEL-FORWARD .
BAD474 DECK PANEL - FORWARD -
LT0116 i IGHT-THREE BAR ASSY 1

101

72 C/A
QUANTITY

NN = e o

A/R

-

= NN NN NN NN = N = a2 NN N

84 C/A
QUANTITY

N o s s

AR

ST S (U P S S S S S PR o N v T N QY

— NN NN N RN



74

REPAIR PARTS

102



REPAIR PARTS

4800 STANDARD BODY STYLE

P
60 C/A 72 C/A 84 C/A
ITEM  PART NUMBER DESCRIPTION QUANTITY QUANTITY QUANTITY
26 LT0117 4RKT-LICENSE PLATE W/LIGHT 1 1 1
27 RCO119 BRACKET, L-ARM HOLD-DOWN 2 2 2
28 HDO697 WASHER-LOCK SPRING, 5/16 8 8 8
29 HDO545 NUT-RX, 5/16-18 8 8 8
30 BAG477 WELOMENT-SIDE PANEL P.S. 1 - -
30 BAO479 WELDMENT-SIDE PAMEL P.S. . 1 -
30 BAD481 WELDMENT -SIDE PANEL P.S. - - a0l
32 BA0285 BRKT-LIGHT, STOP, PYLON P.S. 1 1 1
33 L70124 L1GHT-STOP, RED, P.S. 1 1 1
34 HD0359 SCREW-PAN HD, METAL #10X3/8 A/R A/R AR
35 BAO223 LATCH-TOOL BOX  ° A/R A/R A/R
36 HDO358 SCREW-BUTT WD SOC, 1/4-20  A/R A/R ALK
37 HDO581 NUT-HX, FLANGE SERRATED A/R AR A/R
38 BAO431 HINGE-YOOL BOX ' A/R A/R AR
39 BAO221 GASKET-TOOL BOX A/R AR AR
40 BA0602 DOOR-4800 SINGLE DOOR BOX  A/R A/R AR
4 BA0605 TUBE-CROSS, 33-3/8" CHEV/CMC 1 1 1
(STYLE A BODY)
41 BAO604 TUBE-CROSS, 33-1/16 FORD 1 1 1
(STYLE A BODY)
42 BAOGG2 FRAME CAP, D.S. 1 1 1
(STYLE B BODY)
43 BAOG63 FRAME CAP, P.S. 1 1 1
(STYLE B BODY)
44 BA0287 WELDMENT-ROD SHIELD, PS 1 1 1
45 BA0286 WELDMENT-ROD SHIELD, DS 1 1 1
46 cHO127 SAFETY CHAIN-5/16 HOOK 1 1 1
7 BA0620 SPACER BLOCK 2 2 2
48 BAD621 SPACER BLOCK 2 2 2
49 DE0131 #IT-DECAL COMPLETE 4800 1 1 1
50 BAO476 FRONT PANEL 1 1 1

103



REPAIR PARTS

INDY-500 BODY STYLE

60 C/A 72 C/A B4 C/A

1-500 1-500 1-4500
ITEM PART NUMBER DESCRIPTION QUANTITY QUANTITY  QUANTITY
1 VA0367 LIGHT PYLON-26% 1 1 1
1 VA0170 LIGHT PYLON-31n 1 1 1
1 VAD179 LIGHT PYLON-36n 1 1 1
2 LTO1M FLOOD LIGHT-WHITE 1 1 1
3 LT0125 STOP LIGHT-RED, D.S. 1 1 1
4 BA0284 BRACKET-STOP LIGHT D.S. 1 1 ]
5 RCO114 CLIP-L ARM, HOLD DOWN "2 2 2
6 LT0110 MARKER LIGHT-AMBER 2 2 2
7 BA0253 (OOLBOX-2 DR, 1503, 1 1 1
7 BA0252 {00LBOX-2 DR, 1500, PS 1 1 1
8 BA0255 WELDMENT-SIDE PAKEL D.S. 1 - -
8 BAQ375 WELDMENT-SIDE PANEL D.S. - - 1
8 BA0377 HELOMENT-SIDE PANEL D.S. - 1 .
9 LT0114 BACK-UP LIGHT, WHITE 2 2 2
10 HD0329 BQLT-CARRIAGE-1/4-20X%1 a8 8 8
12 LT0101 LIGHT-MARKER, RED 2 2 2
13 BAD270 fJARD-MUD FLAP, RUBBER 2 2 2
1% LT0112 LLIGHT-STOP, RED 2 2 2
15 BAO257 BUMPER-REAR, D.S. 1 1 1
16 8A0273 SUMPER-CENTER 1 1 1
17 BA0261 GUMPER-REAR, P.S, 1 i i
18 BA0119 SPACER, SLG BRKT, (STYLE C) 2 2 2
19 BA0325 ORACKET, SLIKG  :(STYLE C) 2 2 2
19 BAO188 BRACKET, D" RING (STYLE BY 2 2 2
20 BA0323 WELDMENT, SLG BRKT (STYLE C) 2 2 2
20 BAD2A3 CASTING, "D" RINZ(STYLE B) 2 2 2
21 HD0&00 “UT-HEX, NYLOC, (STYLE C) 2 2 2
22 HD0264 20LT, GR 8 (STYLE C) 2 2 2
22 BA0259 TiN, X7 (STYLE B) 2 2 2
23 BAD245 ['ECK-REAR, 1 1 1

105



AN

INDY-500 BODY STYLE

DECAL KIT

~ f;‘#
e
e
©
AN
42

REPAIR PARTS

106

15



REPAIK PARTS

INDY-500 BODY STYLE

60 C/A T2 C/A B4 (/A

1-500 1-500  1-500
ITEW  PART NUMBER DESCRIPTION QUANTITY QUANTITY  QUANTITY
2 BAO263 DEC PANEL-FORWARD, 60" C/A % -
24 BAO389 DECK PANEL-FORWARD, 72" C/AW - ° 1 -
24 BAO388 DECX PANEL-FORWARD, 84" C/A - . 1
25 LTO116 LIGHT-THREE BAR ASSY . i 1 i
26 . L0117 BRKI-LICENSE PLATE W/LIGHT 1 1 i
27 RCO119 BRACKET, L-ARM HOLD-DOWN 2 2 2
28 HD0696 WASHER-LOCK SPRING, 1/4 8 8 8
29 HDO542 NUT-HX, 1/4-20 8 8 8
30 BAO254 WELDMENT-SIDE PANEL P.S. 1 - -
30 BAO374 WELGMENT-SIDE PANEL P.S. - . 1
30 BAO376 WELLMENT-SIDE PANEL P.S. - 1
32 BA0285 BRKY<LIGHT, STOP, PYLON P.S. 1 1 1
33 L10124 LIGHT-STOP, RED, P.S. 1 1 1
34 HDO359 SCRLW-PAN HD, METAL #10x3/8 16 16 16
35 BAO223 LATCH-TOOL BOX ‘ 4 4 4
36 HDO358 SCREW-BUTT HD SOC, 1/4-20 16 16 16
37 HDOS81 NUT-HX, FLANGE SERRATED' 16 16 16
38 BAO431 HINGZ-TOOL BOX 8 8 8
39 BAO221 GASKET-TOOL BOX 4 b:
40 BAO601 DOGX-1500, 2 DOOR BOX 4 4 4
42 BAO662 FREME CAP, D.S. 1 1 T
43 BAO663 FRAME CAP, P.S. 1 1 1
44 BAO27S GUARD-MUD-D.S. 1 1 1
45 BAO274 GUARD-MUD-P.S. 1 1 i
46 BAO264 CRUSSOVER-TOOLBOX VELDMENT 1 -
47 CHO127 SAFETY CHAIN, 5/16 HOOK W/ 1 1 1

1/2 SHACKLE:

49 BA0620 SPAZER BLOCK-2" 2 2 2
50 BAO621 SPALER BLOCK-2-1/2 2 2 2

51 DEO131 DECAL KIT COMPLETE-YEWICLE 1 1 1

' Al

107



REFAIR PARTS

I-500CX 30DY STYLE

60 C/A 72 C/A B4 Cih
1-500CX  1-500CX  1-S00CK

ITEM  PART NUMBER DESCRIFTION QUANTITY  QUANTITY QUANTITY
1 VAO367 LIGHT PYLON-26" 1 1 1
1 VA0170 LIGHT PYLON-31v 1 1 1
1 VA0171 LIGHT PYLON-36% 1 1 1
2, LT0111 FLOOD LIGHT-WHITE 1 1 1
3 LT0125 STOP LIGHT-RED, D.S. 1 1 1
4" BAO284 BRACKET-STOP LIGHT D.S. 1 1 1
5 RCO114 CLIP-L ARM, HOLD DOWN 2 2 2
6 LT0110 MARKER LIGHT-AMBER 2 2 z
7 BA0253 TOOLBGK-2 DR, 1500CX,bS 1 1 1
7 BA0252 TOOLBOX:2 DR, 1500CX,PS 1 1 1
8 BAO255 WELDMENT-SIDE PANEL D.S. 1 : -
8 BAO375 WELDMEHT-SIDE PANEL D.S. . 1
8 BAO377 WELDMENT-SIDE PANEL D.S. . 1

9 LT0114 BACK-UP LIGHT, WHITE 2 2 2
10 HD0329 BOLT-CARRTAGE- 1/4~20X} 8 8 8
12 L10101 LIGHT-MARKER, RED ' 2 2 2
13 BRO270 GUARD-MUD FLAP, RUBBER 2 2 2
1% LT0112 LIGHT-STOP, RED 2 2 2
15 BA0502 BUMPER -REAR, D.S. 1 1 1
16 BAO273 BUMPER-CENTER 1 1 1
" BA0S03 BUMPER-REAR, P.S. 1 1 1
18 BAO119 SPACER, SLG BRKT, (STYLE C) 2 2 2
19 BAO32S BRACKEY, SLING  (STYLE C) 2 2 2
19 BAO188 BRACKET, "D* RING (SYYLE B) 2 2 2
20 BAO323 WELDMENT, SLG BRKY (STYLE C) 2 2 2
20 BAO283 CASTIKG, “D“ RING (STYLE B) 2 2 2
21 HD0&00 NUT-HEX, NYLOC, (STYLE C) 2 2 2
22 HDO264 BOLT, &R 8 (STYLE C) 2 2 2
22 BAG259 PIN, X7 (STYLE B) 2 2 2
23 BAO494 DECK-KEAR, 1 1 1
24 BAO491 DECK PANEL-FORWARD, 601 C/A 1 :
24 BAOL92 DECK ©ANEL-FORWARD, 72" C/AW - 1 2
2 BAO4S3 DECK PANEL-FORWARD, 84" C/A - - 1

10¢



ECAL Ki
2 2

o7?

REPAIR FARTS

1-500CX BODY STYLE

15

110



REPAIR PARTS

1-500CX BODY STYLE

60 C/A 72 C/A B4 C/A

1-500CX 1-500CX  1-500CX
1TEM PART NUMBER DESCRIPTION QUANTITY  QUANTITY QUANTITY
25 L10116 LIGHT-THREE BAR ASSY 1 | 1
26 LT0117 BEKT-LICENSE PLAYE W/LIGHT 1 1 1
27 RCO119 BRACKET, L-ARM HOLD-DOWN 2 2 2
28 HDO&96 WASHER-LOCK SPRING, 1/4 8 8 8
29 HDO542 NUT-HX, 1/4-20 8 a8 8
30 8A0254 WELDMENT-SIDE PAMEL P.S. 1 - -
30 BAO374 HELDMENT-SIDE PANEL P.S. - - 1
30 BAO376 WELDMENT-SIDE PANEL P.S. . 1 -
32 BA0285 BRKT-LIGHT, STOP, PYLON P.S. 1 1 M
33 L70124 LIGHT-STOP, RED, P.S. 1 1 1
34 HDO359 SCREW-PAN HD, METAL #10x3/8 16 16 16
35 BA0223 LATCH-TOOL BOX 4 4 4
36 HDO358 SCREW-BUTT HD SOC, 1/4-20 16 16 16
37 HDO581 MUT-HX, FLANGE SERRATED 16 16 16
78 BAO431 HYNGE-TOOL BOX 8 8 8
39 BAQ221 GASKET-TOOL BOX 4 4 4
40 8A0601 NOOR-1500CX, 2 DOOR BOX 4 4 4
42 BAD662 FRAME CAP, D.S. 1 1 1
43 BADKS3 FRAME CAP, P.S. 1 1 1
44 BAO275 GUARD-MUD-D.S. 1 1 1
45 BAD274 C1IARD-MUD-P.S. 1 1 1
46 BAO4L9S5 CROSSOVER-TOOLBOX WELDMENT 1 1 1
47 CHO127 SAFETY CHAIN, 5716 HOOK W/ 1 1 1

1/2 SHACKLE
49 BA0620 SOACER BLOCK-2" 2 2 2
50 BA0621 SPACER BLOCK-2-7/2" 2 2 2
51 DE0131 DECAL KIT COMPLETE-VEHICLE 1 1 1
52 VA0281 FIBERGLASS FENDER K1Y 1 1 1
CONSISTS Of:

53 VA0283 FENDERETTE, RIGHT, P.S. 1 1 1
54 VA0282 FENDERETTE, LEFT, S.S. 1 1 1
55 HDO40S SCREWS, TEK, #14X1 1% 14 14
56 VAO364 YRIM, JIFFY : 1 1 1

111



REPAIR PARTS

POCONO BODY STYLE

72 c/A 72 C/A B4 C/A 84 C/A

86 WIDE 96 WIDE 86 WIDE 96 WIDE

ITEM PART NUMBER DESCRIPTiON QUANTITY QUANTITY  QUANTITY QUANTITY
1 VA0367 LIGHT PYLOM-26% 1 1 1 1
1 VA0170 LIGHT FYLON-31n 1 1 1 1
! VAOI7Y LIGHT RYLON-36 1 1 1 1
2 oM FLOOD LIGHT-WHITE 1 1 1 1
3 LT0125 STOP LIGHT-RED, D.S. | 1 1 1
4 BAO284 BRACKET-STOP LIGHT D.S. 1 1 1 1
5 RCO114 CLIP-L 4RM, HOLD DOWN 2 2 2 2
6 LT0110 MARKER L §GHT-AMBER 2 2 2 2
7 BADL6S TOOLBOX- 2’ DOOR-POCONO-D.S. 1 1 1 1
7 BAOL69 TOOLBOX-2' DOOR-POCONO-?.S. 1 1 1 1
8 BAG441 WELDMEN’ -SIDE PANEL D.S, - 1 -
8 BAG443 WELDMENT -SIDE PANEL D.S. - - - 1
8 BAD456 WELDMEN -SIDE PANEL D.<. - 1 - -
8 BA0O459 WELDMENT-SIDE PANEL D.S. 1 - - -
9 LT0114 BACK-UP LIGHT, WHITE 2 2 2 2
10 HD0329 BOLT-CA%RIAGE- 1/4-20X1 8 8 8 8
12 LT0101 LIGHT-MARKER, RED 2 2 2 2
13 BAO270 GUARD-MUD FLAP, RUBRER 2 2 2 2
14 LT0112 LIGHT-STOP, RED 2 2 2 2
)35 BAGL39 BUMPER-REAR, D.S. . 1 - 1
1% BAO257 BUMPER-REAR, D.S. 1 - 1 -
16 BAO273 BUMPER - CENTER f. 1 . 1
17 BAQ437 BUMPER-REAR, P.S. - 1 . 1
17 BAD261 BUMPER-LEAR, P.S. | 1 - 1 -
18 BA0119 SPACER, SLING BRACKET 2 2 2 2
19 BA0325 BRACKEY, SLING 2 2 2 2
20 BAO323 WELDMEWT, SLING BRACKEY ' 2 2 2 2
21 HDO0600 NUT-HEX, 'NYLOC, 3/4-10 2 2 2 2
22 HD D264 BOLT-HEX, 3/4-10X7 GR 8 2 2 2 2
23 BA04S53 DECK-REAR, 96" WIDE - - - 1
23 BAO452 DECK-REAR, 86" WIDE 1 - - -
23 BAO470 DECK-RELR, 96" WIDE - 1 - .
23 BAG434 OECK-REAR, B&" WIDE , - - 1 -



AR

o

REPAIR PARTS

POCONO BODY STYLE

;o7

22 ,‘
Y -
417
“ (o
Vi PR !
LT I; -19
(i‘ . (] U
YA J i
,», ! = r’,/ ' \"nl—r/‘
L Lo
14 9 ‘l,“,';// -
20

114



REPAIR PARTS

- POCONO BODY STYLE

72 C/A 72 C/A B4 C/A 84 C/A
86 WIDE 96 WIDE 86 WIDE 96 WIDE

1TEM PART NUMBER DESCRIPT (M QUANTITY QUANTITY  QUANTITY QUANTITY
2% BAD454 DECK PANEL-FORWARD, 96" - - . 1
2 BAO451 DECK PANEL-FORWARD, 86" 1 - - -
2% BAOL66 DECK PANEL -FORWARD, 85% ) « 1 i
26 BAD4LEY DECK PANEL-FORWARD, 96" ' - 1 - -
25 LT0116 LIGHT-THREE BAR ASSY " 1 1 1
26 LT0117 BRKT-LICEMSE PLATE W/LIGHT 1 1 1 1
27 RCO119 BRACKET, L-A‘RM HOLD-DOWN 2 2 2 2
28 HD 0696 WASHER-LOCK SPRING, 1/4 8 8 8 8
29 HDO542 NUT-HX, 1/4-20 ! 8 8 8
30 BAG442 WELDMENT-SIDE PANEL P.S. - 1 - -
30 BAO444 WELDMENT-SIDE PANEL P.S. - - ‘ 1
30 BAO4S7 WELDMENT-S1DE PANEL P,S, - - 1 .
30 BA0458 WELDMENT- 31DE PANEL P.S. 1 - - -
32 BA0285 BRKT-LIGHT, STOP, PYLON P.S, 1 1 1 1
33 LT0124 LIGHT-STOP, RED, P.S. 1 1 1 1
34 H00359 SCREW-PAN HD, METAL #10X3/8 16 16 16 16
3% BA0223 LATCH-TOO!. BOX A 4 4 4
% HDO358 SCREW-BUTY HD SOC, 1/4-20 16 16 16 16

H00581 NUT-HX, FLANGE SERRATED 16 16 16 16
j BAG431 HINGE-TOOL BOX 8 8 8 8
» BA0221 GASKET-TOOL BOX 4 4 4 4
l,g . 8PD129 DOOR-POCONO 2 DOOR BOX 4 4 4 4
42 BA0662 FRAME CAP, D.S. 1 1 1 1
43 BADGS3 FRAME CAP, P.S. 1 1 1 1
44 BA0275 GUARD-MUC-D.S. 1 1 1 1
45 BAO274 GUARD-MUD -P.S. 1 1 1 1

BAO43S CROSSOVER- TOOLBOX WELDMENWT - 1 1
46 BAO433 CROSSOVER- YOOLBOX WELDMENT 1 - 1 -
47 CHO127 SAFETY CHAIN, 5/16 HOOK W/ % 1 1 1

1/2 SHACKLE

49 BA0620 SPACER BLOCK-2% o2 2 2 2
S0 BAG621 SPACER ELQCK-2-1/21 2 2 2 2
51 DEO131 DECAL K17 COMPLETE-VEMICLE 1 1 1

115



REPAIR PARTS

,/ CONTROL RODS

1TEM PART NUMBER DESCRIPTION QUANTITY REQUIRED
1 BA0238 PLAYZ, CLEVIS, 4800 BODY STYLE A 12
1 BA0238 PLAYE, CLEVIS, 4800 BODY STYLE B, 1500, I500CX, POCONO 14
2 BA0239 THREADED ROD, 1/2-13X5-1/2 1
3 BA0240 THRLADED ROD, 1/2-13X9-1/2 1
4 BAO241 THREADED ROD, 1/2-13X¢4 i
5 BA0242 THREADED ROD, 1/2-15%8-1/2 1
6 BAO243 THREADED ROD, 1/2-93X7 1
7 BAO244 THREADED ROD, 1/2-13X3 1
A BAO327 THREADED ROD, 1/2-13X11, (NOT USED ON 4B00 BODY STYLE A) 1
8 BAO156 KNOB, DOWN-BOOM-UP, WL LIFT 2
9 BAO156 KNOE,' QUT-BOOM-IN, WL EXTEND 2
9 BAD156 KNC3, DOWN-BOOM-UP, WL TILT, (NOT USED ON 4800 BODY STYLE A) 2
10 BAC156 KNGE . DOWN -BOOM-UP 2
1 BA0156 KNOEZ, OUT-LEFT WINCH-IN 2
12 BAD156 KNO2, OUT-RIGHT WINCH-IN 2
13 BAO156 KNGS, OUT-BCOM-IN 2
14 HDOS41 NUT, 1/2-13, 4800 BODY SYYLE A 30
1% HDOS4 1 NUT, 1/2-13, 4800 BODY STYLE B 21
14 HDOS 46 NUT, 1/2-13, POCAND, 1500, 1500CX 21
15 BAO245 KOD, HANDLE COWTROL, 4800 BODY STYLE A 12
15 BAO245 ROD, HANDLE CONTROL, 1500, IS00CX, FOCONO, 4800 BODY S)'YLE B 14
16 BA0248 ROD, CROSS CONVENTIONAL, 4800 BODY STYLE A 6
16 BAO248 ROD, CROSS CONVENTIONAL, 480C LODY STYLE B, 1500, POCONG B&% 7
16 BAOLSS ROD, CROSS CONVENTIONAL, POCANG 96", 1500CX 7
17 BAO326 LINK, PIPE, 4800 BGOY STYLE A 6
17 BAO326 LINK, PIPE, 4800 BCOY STYLE B, POCONG, 1500, 1500CK 7
18 HOO743 COTYER PIN, 4800 BCDY STYLE A 6
18 HDO743 COTYIR PIN, 4801 BCOY STYLE B, POCONG, 1500, 1500CX 7
19 HD 1304 CLEVIS PIN, 4800 BLGY STYLE A 6
19 HD 1304 CLEVIS PIN, 4800 BCOY STYLE B, POCONO, 1500, 1500CX 7
20 WD 1335 CLEV:S LINKAGE, 480G BODY STYLE A 6
20 HD1335 CLEVIS LINKAGE, 48C0 BODY STYLE B, PUCONO, 1500, i500¢Y 7
21 FAD121 PLATE, USED WITH RCI100 AND RCO200 WHEEL LIFTS 2
21 BCO118 PLATE, USED WITH RBO100 WHEEL LIFTS 2
22 BA0251 BUSHING, PIPE, 1-1/4X1, 4800 BODY STYLE A 12
22 BA0251 BUSHING, PIPE, 1-1/4X1, 4B00 BCOY STYLE B, POC, 1500, 1500CX 14
3 HDO&9S LOCKUASHER, 1/2, 4BJ0 BODY STYLE A iz
23 HDO695 LOCKWASHER, 1/2, 4500 BODY STYLE B, POCONO, 1500, 1500C) 1%
2% HDO740 CLE¥!S PIN, S/16X1, 4800 BODY STYLE A ’ 6
2 HDO740 CLEV'S PIN, 5/16X1, 4800 BODY STYLE B, POCONO, 1500, 1500CX 7
5 HD 1303 COTYER PIN, 480C BOMY STYLE A 6
25 HD 1303 COVTER PIN, 4800 BCUY STYLE B, POCONG, 1500, [500CX 7

117



REPAIR PARTS

CONTROL RODS

g 12
. 24 I/ 9
~ 3
1 9A
s 14
2 16
3
10
5 5
6
17
11
18
7
29
A 1 9
13
0
23
4

118



REFA'R PARTS

BO A H(
SINGLE LINE (BA 4} N E (BCOZ{}O)
TWIN LINE SINGLE LINE

ITEM PART NUMBER DESCRIPTION QUANTITY QUANTITY
1 BAO111 MAIN BOOM 1 1
2 BAO230 BOO4, SECOND STAGE ASSEMBLY 1 1
3 HCO115 CYLINDER, HYDRAULIC, 2-1/2X60 1 1
NI HCO4 18 SEA'. KIT, FOR HCO115 CYLINDER 1 1
4 BA0232 PIN, BOOM, 1X5-1/4 1 1
] BAD227 RING, RETAINER 2 2
6 BAO228 PIN, BOOM 1 1
7 HDO149 RING, .RETAINER 2 2
8 BAO232 PIN, BOOM, 1X5-1/4 1 1
9 BA0227 RING, RETAINER 2 2
10 HCO0503 WINCH ASSEMBLY, PASSENGER SIDE TWIN LINE 1
1" HCO502 WINCIH ASSEMBLY, DRIVER SIDE TWiN LIME 1
12 BCO104 CRADULE, TWIN LINE | 1
13 HD0213 BOLT, HEX 5/8-11x1-1/2 4 4
14 HDO540 NUT, HEX 5/8-11 4 4
15 HD0692 VASHCR, LOCK 5/8 4 4
16 HCO504 WINCH ASSEMBLY, PASSENGER SIDE-SINGLE LINE 1

OR

HCOS05 WINTR ASSEMBLY, DRIVER SIDE-SINGLE LINE 1
17 BAO176 WINCH CRADLE, SINGLE LINE 1
8 HDO244 HEX 40LT, 5/8-11X2 4
19 HDO0540 HEX %UT, 5/8-11 4
20 HD0692 WASKi:R, SPRING LOCK, 5/8 4
21 BAO191 CHANUEL, SIDE END 1
22 HDO225 HEX BOLT, 1/2-13X1-1/4 3
23 HDOS4 1 HEX NUT, 1/2-13 3
2 HD 0695 WASKER, SPRING LOCK 172 3
25 BAD143 PYLCY ASSEMBLY 1 1
28 BAQ224 RINC, RETAINER 2 2
27 BA0225 PIN, BOOM 1 1
28 BAD226 GROVMET, RUBBER 2 2
29 BAO227 RING, RETAINER 2 2
30 BA(223 PIN, BOOM CYLINDER 1 1
3 HCO1 14— CYLIWDER 4X18-1/2 1 1
N HC0426 SEAL KIT, FOR CYLIMDER 4X18-1/2 1 1
32 HC1298 CAP, PIPE 1 1
33 HDO272 HEX BOLT, 3/4-10 8 8
34 HDOS37 HEX *UT, 3/4-10 8 8
35 HDO659 WASPER, FLAT 374 16 16
36 HDO693 WASHER, SPRING LOCK 3/4 8 &
37 HDO213 CAPSEREW, 5/8-11%1-1/2 4 4
38 HDOS40 HEX MJT, 5/8-11 4 4
39 HP0692 WASHER, SPRING LOCK 5/8 ¢ 4
40 HD 0806 GREASE FITTING, 3/164 4 4
A BAO315 PLAIE, TDP HOLD DOWN 2 2
42 BA0187 BOCM PLATE-4800 1 1
43 HDO4L 99 CAPSTREW, SOC HD, 174 20X1/2 2 2
&4 Hp 0696 WASHLR, SPRING LUCK, 174 2 2
45 8§A0313 WEAR PAD, BOGM \ 1 1

121



v

1TEM

46
67
48
49
50
31
52

40

PART NUMBER

BAO1¢.
HD 04 =
HDOS 26
HDO24.6&
HDOS4U
HDO6P2
BCO112

REPA!IR PARTS

. BOOM AND WINCH(ES)
SINGLE LINE (BA0314) AND TWIN LINE (BC0200)

(@]

22,23,24

37,38,39
O,

N
(@2]

30

DESCRIPTION

BRAVKET, PAD FRAME

CAPSCREW, SOC HD, 1/4-20X1/2
WASHER, SPRING LOCK, 1/4

HEX BOLT, 5/8-11%x2-1/2

HEX NUT, 5/8-11

WASHER, SPRING LOCK 5/8

BOOM END ASSEMBLY, TWIN

122

(!

TWIN LINE

QUANTITY

4

4

3

76

(7
18,15,20
75

D
{2
(83
D

()]
o
O
(9}

63

(&)
(@S

SINGLE LINE
QUANTITY

U



REPAIR PARTS

ITEM

53

54
55

56 *

57
58
59
61

63

65
67
69
20
2%

72

77

&3

67

69
70
71
72
74
77
78
79
75
76

54
55
56

[4
]

%3
59

PART NUMBER

BAO347
BAO348

BAO346
HDO106
BAO169
HDO215
BAO351
CHO157
HDO0598
HDOBDS
HDO605
8C0100

BC0102

BAO170
CHO157
BAO149
HD0106
HDO605
HDOBOS
BAO349
BAO175
HDO104
HDOB05

BAO170
CHD157
BAO169
HDO106
HDO0605
HDO80S
BA0350
BAO175
HDO104
HD080S
BA0O205
BAO34T

BAO346
HDO0106
BA0169
HD0215
BA0351
CHO157

BOOM AND WINCH(ES)

DESCRIPYION

HEAD PULLEY ASSEMBLY, LEFT
HEAD PULLEY ASSEMBLY, RIGHT
BAQ348 2D BAO347 EACH CONSIST OF:
PULLEY HEAD, CAST IRDCN
SPRING PIN, 1/4X1-3/4
PIN, HEAD PIECE
CAPSCKEW, HX HD, 1/2-13x2-1/2
SPACER, HEAD PULLEY
SHEAVE WITH BRONZE BUSHING
HEX NUT, NYLOC 1/2-13
GREASE FITTING, 1/8-27
HEX NUY, NYLOC, 1-14
HEAD PULLEY ASSEMBLY
BCO100 CONSISTS OF:
BOOM 'ND ASSEMBLY, TWIN
HEAD PULLEY ASSEMBLY-DRIVER SIDE
CONSISTING OF:
CABLE GUIDE WELDMENY
SHEAYVE W/BRONZE BUSHING
HEAD PIN
PIN, SPRING, 1/4X1-3/4
HEX NUT, NYLOC 1-14
GREASE FITTING, 1/8-27

CLEVIS TUBE WELDMENTY-DRIVER SIDE

CLEVIS COLLAR, 3-5/8x1
SPRING PIN, 5/16
GREASE FITYING, 1/2-27

HEAD PULLEY ASSEMGLY-PASSENGER SIDE

CONSISTING OF:
CAGLE GUIDE WELDMENY
SHEAVE W/BRONZE BUSHING
HEAD PIN
PIN, SPRING, 1/4X1-3/4
HEX WUT, NYLOC 1-14
GREASE FITTING, 1/8-27

CLEWIS TUBE WELDMEY-PASSENGER SIDE

CLEVIS COLLAR, 3-5/3X1
SPR:NG PIN, 5/16
GRT. 3E FITTING, 1/0-27
800M ER: -SINGLE LINE ASSEMBLY
HEAD PULLEY ASSEMBLY-LZFT
CONSISfS OF:
PULLE? HEAD, CAST IR
SPRING PIN, 1/4X1-37/
PIN, HEAD PIECE
CAPSCiEW, HX HD, 1/2-13%2-1/2
SPACER, HEAD PULLEY
SHEAVE WITH BRONZE BUSHING

TWIN LINE
QUANTITY

R = [ [P T S

" T T S

¥ O S Y

- > e o s

SINGLE LIE\IE (BA0314) AND TWIN LINE (BC0200)

SINGLE LINE
QUANTITY

e S

S N S



ITEN

60
61
62
NI
NI

REPAIR PARTS

72

SINGLE LINE
QUANTITY

B0  AND H(
SINGLE LINE (BA 4) AN N  E (BC0200)
4 éﬁga
g
62
\\
55 60
/
7 7/
Q
57 Lo O
AN 77 78 a
- 7 74 7!
-\
70
A
\
)
L~
67
o)
THIK LINE
PART NUMBER DESCRIPTIDN QUASTITY
HD0598 HEX NUT, HYLOC 1/2-13 1
HDO805 GREASE FIITING, 1/8-27 i
HD 0605 HEX NUT, HYLOC, 1-14 1
CHO112 CABLE, 3/8%100! 2
CHO123 CABLE SLUG, 2"X3/8%x1/2 F

124



REPAIR PARTS

BOOM AND W!NCH(ES)
SINGLE LINE (BA0314) AND TWIN LINE (BC0200)

v
BCO2C5 BAO314
THIN WINCH SINGLE WINCH
ITEM PART NUMBER DESCRIPTION QUANTITY QUANTITY
1 HCO508 MOTOR, YYDRAULIC WINCH Py 1
2 HCOP94 HOSE, HYDRAULIC 3/8X45 RETURN LINE & 1
3 HC1290 FITTING, SWIVEL ADAPTER 1 1
4 HC1265 ELBOW, $0° FEMALE, 374 WPT 2 1
5 HC1266 NIPPLE, 3/4 NPT i 1
6 HC1319 NIPPLE, CLOSE, 3/4 NPT 1 1
7 HC0631 FILTER ASSEMBLY, RETURN LINE 1 1
CONS1STS OF:

7A HCO437 FILTER HEAD, SMALL 1 1

HC0633 FILTER ELEMENT, SMALL 1 1

HC0990 HOSE, 'YDRAULIC, 3/BX42 BOOM EXT CYL 1 1
10 HC1260 ELBOM, 90°, 9/16-18 O-RING 1 1
1 HC1332 ELBOM, 90° STREET, O-RING 1 1
12 HCO989 HOSE, HYDRAULIC, 3/8X112, BOOM EXT CYL 1 1
13 WC1255 ELBOW, 90°, 9/16-18 O-RING 5 5
14 HCO115 CYLINDER, HYDRAULIC, 2-1/2X60 BOOM EXT 1 1
NI HC0418 SEAL XiT, FOR HCO1%S CYLINDER 1 1
15 HDO991 TAPE, ELECTRICAL 1 1
16 HCO992 HGSE, WYDRAULIC, 3/8X29, BOOM LIFY 2 2
V7 HC1330 TEE, 1/4-18 NPT 1 1
18 WCO774 TUBING, ROD END OF BOOM LIFT CYL 1 3
19 HDO323 BOLT, WEX, 1/4-20X2 2 2
20 HDOS42 NUT, REX, 1/4-20 2 2
21 HDOL9S WASHER, SPRING LOCK, 1/4 2 )
22 HCO198 VALVE, NOLDING 1 1
23 HCO114 CYLINDER, HYD, BOOM LIFT, 4X18-1/2 1 1
NI HCO426 SEAL KT, FOR HCO114 CYLINDER 1 1
24 HCO773 TUBING, HDG VLVE TO RASE END OF BM CYL 1 1
25  BA0316 BRACKET, VALVE MOUNTING 1 1
26 HDO935 HOSE CLAMP, ADJUSTABLE, #56 1 1
27 HC1257 CONNELTOR, X/4-16 D-RING 8 6
28 HC 1336 NIPPLE, 1-1/4XS NPY FOR 1-500, 1 1

[-500%, AND POCONO BOWY STYLES
HC1337 NIPPLE, i-1/4X6 NPT FOR 4800 1 1

STANDA!'D BODY STYLE

125



/4

34

REPAIR PARTS

HYDRAULICS-BOOM AND WINCH(ES)
SINGLE LINE (BA0314) AND TWIN LINE (BC0200)

0
, ) )\’ 13
- ' 8
\ 15 =
16
I3
8 / N
i '/
J—
36 J
4 24 3
-4
? 25 JPA
A 5 36
3 <
3
29 39
19)
‘./
58
3
NN
~
4
MO e 45
WSEE NOT A

126



REPAIR PARTS

HYDRAULICS-300M AND WINCH(ES) -
SINGLE LINE (BA0314) AND TWIN LINE (BC0200)

BCO200 BAO314
TWIN WINCH SINGLE WINCH
ITEM  PART NUMBER DESCRIPTION QUANTITY QUANTITY
29 HC1277 ELBOW, 90°REDUCER, 1-1/4 TO 1 1
30 HC1335 NIPPLE, 1% 1 1
3n* HC1338 GATE VALVE, 1-1/4 BRASS 1 1
32 HC0993 HOSE, HYDRAULIC, SIX1/2 4 .
HCO991 HOSE, HYDRAULIC, 59X1/2 - 2
33 HC1333 ELBOW, 90° 2 1
34 HC1334 SWIVEL, ADAPTER 90° 2 1
35 HC1331 eLBow, 90° 2 1
3% HC1332 ELBOW, 90° 1 1
37 HC0995 HOSE ASSY-94X1/2 SUCTION, 60 C/A 1 1
38 HC1340 ELBOW-90° STRAIGHT THREAD O-RING 1 1
(USED ON 3, 4 AND 7 SPOOL VALVES)
38 HC1393 ELBOW-90° STRAIGHT THREAD O-RING 1 1
(USED ON & SPOOL VALVE ONLY)
38 HC1347 ELBOW-9C° STRAIGHT THREAD O-RING 1 1
(USED ON 3, 4, AND 7 SPOOL VALVES)
39 HC1262 ELBOW-90° STRAIGHT THEEAD O-RING 1 1
(USED ON 6 SPOOL VALVES ONLY)
40 HC0206 VALVE-7 SPOOL, MANUAL 1 1
0 HC0200 VALVE-7 SPOOL, ELECTR!C (3 ELEC/4 MAN) 1 1
40 HC0205 VALVE-& SPOOL, MANUA! 1 1
40 HC0207 VALVE-6 SPOOL, ELECTRIC (3 ELEC/3 MAN) 1 1
40 HC0202 VALVE-4 SPOOL, MANUA. 1 1
40 HC0203 VALVE-3 SPOOL, MANUAL 1 1
41 HC1030 HOSE ASSY-12X1/2, PRESS, 72 C/A 1 9
41 HC1032 HOSE ASSY-24X1/2, PRESS, B4 C/A 1 1
42 HC1283 CONNECTOR FITTING-816X12 1 1
43 HC1029 HOSE AN3Y-12X1, SUCT, 72 C/A, P1O PUMP 1 1
43 HC1031 HOSE ASSY-24X1, SU4T, &% C/A, PTC PUMP 1 1
44 HC1373 CONNECTOR FITTING-816516X12 1 1
45 KC1034 HOSE ASSY-49X1/2, PRESS, 60 C/A 1 1
45 HC1036 HOSE AuSY-61X1/2, PRE:S, 72 C/A 1 1
45 HC1038 HOSE ASSY-73X1/2, PRESS, 84 C/A 1 ]
46 HC1383 TCE Fi1TING-MALE BRANCH 1 1
47 HC1033 HOSE ~55Y-49X1, SUCT, 60 C/A, CLU/PUMP 1 1
47 HC1035 HOSE ASSY-61X1, SUCT, 72 C/A, CLU/PUMP 1 1
47 HC1037 HOSE ASSY-73X1, SUCT, B4 C/A, CLU/PUMP 1 1
48 HC 1389 FITTING-STR THD O-RING CONNECT 850X16 1 1
48 HC1276 FITTING-ELBOW, 45°, BS2x1¢ 1 1
49 HC1010 HOSE AS5Y-67X1 SUCTION 1 1
50 HC1372 CONNELTOR FITTING-B16X6 1 1

127



REPAIR PARTS

ITEM

O NO VNN =

Pl 2 T S P N N IV E: W W W W W W NN N NN NRNRNR @ o o o e "
OV WN a0 0 NO VNN 2 00O NOCWVMEAEWN 2O VO NO NS WN - O

WINCH ASSEMBLY

PART MUMBER

HCO50
HCO510
HCO0511
HCO512
HCO513
HCO51%4
HCO515
HCO0516°
HCOS17?
HCO518
HCO0519:
HCO57°0
HCO521
HC0522
HCO0523
HCO5 24
HCO52%
HCO0528
HCO52%!
HCO5¢8
HCOS2+
HCO530
HCO531
HCO532
HCO533
HCOS34
HCO535 :
HCO536
HCOS527
HCO538
HCOS39
HCO540
HCO54 {
HDO501
HDOZ24 1,
HDOZ ¥
HDOS 12
HDO22
HDO44E.
HDO4 4%
HDO698
HDQ6S:
HCO541
HCOS4 2
HCO543
HCOS544

DESCRIPTION

SHIFTER ASSEMRLY
COUPLING ASSEMBLY
ADAPTER .
ANGLE- STANDARD
ANGLE-Y MODIFCATION
ANGLE-B MODIFICATION
BEARING CAP

JALY CLUTCH

COVER

DRl “B™ MODIFiCATION
DRUM-STANDARD

DRUM "Y' MODIFICATIOM
GEAR, 60:1 RATIO
GEAR, 46:1 RATIO
GEAR, 30:1

HANDLE

HOUS ING-GEAR
HOUSING-CLUTCH
HCGUSING-GEAR

KEY .

KEY

KEY (BARTH)
SHAFT-DRUM-STANDARD

SHAFT-DRUM Y MODIFICATION
SHAFT-DRUM B MODIFICATION

SPACER

WORM, 46:1 RA110
WORM, 60:1 RATIO
WORM, 30:1 RATIO
BALL BEARING
BUSHING

BUSKING

CAPSCREW, 1/4-20X3/4 HX HD

QUANTITY

i T e 8 T N N = o -

—
n

CAFSCREMW, 5/16-18X3/4 HX HD 6

CAPSEREW, 3/8-16X3/4 HX HD
CAPSCREW, 3/8-16X1 KX HD
CAPSCREW, 1/4-20X1/3/4 HX WD
CAPLCREW, 1/2-13X1-1/2 SC HD
SETSCREW, 1/4-20X3/8 SOC HD
SETSCREW, 3/8-16X1/7 SOC HD
WASHER, SPRING LOCK 3/8
WAXNER, SPRING LOCK 1/4

BRAKE, DRAG
GASKET
GASKET
LUSEE FITTING

129

= N 2NN S 2NN



AN b=

3

36

1TFM

57

3% K}

PART NUMBER

HCO545
HCO0508
RCO546
HCO547
HCO548
HC0549
RCOS550
BC0551
HCON552
HCO553
HCO554
HCO0555
HCO556

REPAIR PARTS

WINCH ASSEMBLY

40 0
|
22
23
24
2% 92
~ %43
- 56
54
45
42«2\37
38
DESCRIPTION

RELIEF FITTING
MOTOR, HYDRAULIC
REDUCER

PIPE PLUG
SPIROL PIN
PLUG-RUBBER
PLUG-PLASTIC
OIL SEAL

OIL SEAL
SPRING

SPRING

THRUST WASHER
THRUST WASHER

130

36

T Ln e

QUAELTITY

B e = A aa o o

[

38
35
41
45
30
20
27
28
LR T
I5
ooy,
9



REPAIR PARTS

SPRING LCADED WINCH RELEASE

12

TTEM PART NUMBER

VAO338

BA0233
HDO110
HD0120

" HDOG54

' HD1198
BAO&54
BAD155
HD1335
HDO750
HD1305

11 BAOS75 .

12 = HDO44H

RNV S W N -

—
fe]

11

10

1

DESCRIPTION QUANTITY

WINCH RELEASE-SPRING LOADED

[2 OF VAO:38 USED ON TWIN LINE WRECKERS

1 OF VAO338 USED ON SINGLE LINE WRECKER)
CONSISTS OF:

HAKDLE i
ROLL PIN

ROLL PIN

WASHER-FLAT

SPRING ‘
BRACKET

RODI

CLEVIS

COTTER PIN

PIN

LEVER ARM

SET SCREW

FOLLOWING PARTS USED FOR SINGLE LINE INSTALLATION OF \'AQ338

NI HD0228
Ni HDO698
N1 HDO533

CAPSCREW-HX HD, 3/8-16X1
WASHER-SPRING LOCK, 3/8
NUT-HX, 3/8

132

—_—



REPA!IR PARTS

10
1
12
13
14
15
16
17
18
19
20
21
22
23
264
25
26
27
28
29
30

RC0100 WHEEL LIFT ASSEMBLY-STYLE "A"
RCO200 'WHEEL LIFT ASSEMBLY-STYLE ol

PART NUMBER
RCO102
RCO103
RCO104
RC0O105
RCO106
HCO0116
OR
HCO117
RCO107
HDOBOS
RCO108
RCO109
DEO103
RCO110
RCO111
RCO112
RCO114
RCO115
RCO117
RC0119
RCO120
RB0205
RBO177
HDO537
RCO121
HD0268
RCO122
RCO118
RCO116
RB0202
RCO123
HCO113
OR
HC0118

Y

(INVADER SERIES) .

DESCRIPTION

MAST ASSEMBLY

BAR TOP LINK ASSEMBLY

PAD, FRAME

RING RETAINER

BAR LINKAGE ASSEMBLY

CYLINDER, HYDRAULIC 39

) :

CYLINDER, HYDRAULIC 3X9

PIN, MAIN 80QH

FITTING, GREASE 1/8-27 NPTF

PIN, EXTENSION CYLINDER, BASE END
/BOOM, MAIN WELDMENT

NAMEPLATE, (RC100, RC0O200 ONLY)
PAD, RETAINER

PAD, MAIN BOOM

RETAINER, BOTYQM

CLIP, L-ARM HOLD DOWN

SUPPORT ARM WELDMENT, D.S.

L-ARM WELDMENT, D.S.

BRACKET, L-ARM HOLD DOWN

PIN, SPRING RETAINER

BUSHING, SYINGER (RCO200 ONLY)
SLING, WEB

NUT, HEX 3/4-10 {RCO200 ONLY)
HITCH WELDMEN' ¢RC0200)

‘BOLT, HEX 37/4-10X6 (RCO200 ONLY)
PIN PIVOT ASSEMBLY (RCO2CO ONLY)
L-ARM WELDMENT, P.S.
SUPPORT ARM WELDMENT, P.S.

PIN, ROD END

WELDMENT, STIX3ER ASSEMBLY
CYLINDER, HYCRAULIC 2-1/2X30

" CYLINDER, HYDRAULIC 2-1/2X30

173

QUANT I 1Y
1
1
&
8

N o

Al = M AN = a2 0NN - - =N

" YA G N A §



4
6-43
4546

. REPAIR PARTS

RCO0100 WHEEL LIFT ASSEMBLY-STYLE "A"
F1C0200 WHEEL LIFT ASSEMBLY-STYLE "B"
(INVADER SERIES)

32
8 87 3
[\ ]
3
8
43-45-48
)
% 30-44-47-48
b
o
'
3 b
//
50
10 > RS,
12 - “2
~
4 4
15 48 B 0
\ 4 .
Cag, - . 21
40
16 43
LN
'_“!,‘! ‘!9
174

53
54

46-52

2]

%

a7



REPAIR PARTS

RC0100 WHEEL LIFT ASSEMBLY-STYLE "A"
RC0200 WHEEL LIFT ASSEMBLY-STYLE "B"
’ (INVADER SERIES)

1TEM PART NUMBER DESCR!PTLON QUANTI FY
3 HDO605 NUT, HEX JAM, 1-14 NYLOC 2
32 RCO124 BAR TOP LINK ASSEMBLY, P.S. 1
33 RC0125 BAR LINKAGE ASSEMBLY, P.S. 1
3% RC0126 FAD, BOOM EXTENSION 6
35 BAD227 RING, RETAINER 2
36 RCO127 #AR STABILIZER ©CROSS 1
37 RCO113 RETAINER, TOP 1
38 RAD123 BAR CARRIER WELDMENT (RCO2CO ONLY) 1
39 HDO693 LOCKWASHER, SPRING 3/4  (RCO20C ONLY) |
40 RB0176 RATCHET, SNUGGER' 2
41 RCO128 PLUNGER, 3/4" DIAMETER ]
42 RC0129 SPRING, COIL COMPRESSION 1
43 RCO135 BAR TOP (RCO10C ONLY) 1
44 HCO4 14 -XIT, REPAIR FOR HCO113, CYLINDER, 2-1/2X30 1
HC0438 KIT, REPAIR FOR HC0118, CYLINDER, 2-1/2X30 1
45 HCO4 19 KIT, REPAIR FOR HCO116, CYLINDER, 3X9 1
HCO436 KIT, REPAIR FOR HCO117, CYLINDER, 3X9 1
46 HDO0534 NUT, HEX, 7/16-14 (RCO10Q ONLY) 2
47 RCO132 HITCH WELDMENT ASSEMBLY (RCO100 ONLY) 1
48 HDO49T7 BOLT, HEX WD, 3/8-16X3/4 24
49 HD029% BOLT, HEX HD, 7/16-14X5 2
50 RCO133 PIN WELDMENT ASSEMBLY (RCO100 ONLY) 1
51 RCO134 BAR CARRIER WELDMENT (RCO100 ONLY) 1
52 HD0656 FLAT WASHER, 7/16 (RCO100 ONLY) 2
53 RCO131 BUSHING, TOP (RCO100 ONLY) 1
54 RC0130 BUSHING, BOTTOM (RCO100 ONLY) 1
55 RCO185 BAR BOTTOM 3/4%1-1/4X6 1

175



.\
o

DIy Men e ity e aes e

REPAIR PARTS

HYDRAULICS-RC0100 WHEEL LIFT ASSEMBLY-STYLE "A"
HYDRAULICS-RC0200 WHEEL LIFT ASSEMBLY-STYLE "B’
~ (INVADER SERIES)

ITEM  PART NUMBER DESCRIPTION QUANTITY
1 HC1012 HYDRAULIC HOSE ASSEMBLY-3/8X35 2
2 HC1349 ELBOW, 1/2 NPT 2
3 HC1347 FITTING, %0° ELBOW ADJUSTALLE 1
4 HCO99% HYDRAULIC HOSE ASSEMBLY, 3/8X45 1
5 HC1474 STREET ELBOW, 3/4 NPT 45 ° 1
6 HC 1290 FITTING, SWIVEL 1
7 HC1013 HYDRAULIC HOSE ASSEMBLY, 3/8X27 2
8 HCO787 TUBING VALVE 2
9 HCO788 TUBING VALVE 2
10 HC1255 ELBOW, 927, ADJ., 9/16-18 G-RING 6
1 HC1332 ELBOW, STREET 90°, 0-RING 2
12 KC0198 VALVE, HOLDING, 1/4 2
13 HC1368 CONNECTOR, 3/8 TUBE . 2
1% HCO116 CYLINDER, 3X9, (RCO200) 2
HCO117 CYLINDER, 3X9, (RCO100) 2
15 HE1014 HYDRAULIC HOSE ASSEMBLY, 3/8X75 1
16 HC1330 TEE, 1/4-18 2
17 HC1015 HYDRAULIC HOSE ASSEMBLY, 3/8X25 1
18 HC1269 UNION TEE, 3/8 TUBE 2
19 HC1016 HYDRAULIC HOSE ASSEMBLY, 3/8X44 1
20 HCO113 CYLINDER, 2-1/2X30, (RCO200) 1
HCO118 CYLINDER, 2-1/2X30, (RCO100) 1
21 BA0248 ROD CROSS CONVENTIONAL 2
22 BAO156 KNOB, CONTROL HANDLE 2
23 BA0156 KNOB, CONTROL HANDLE 2
24 HC1283 CONNECTOR, 3/4 TUBE-3/4 NPT 1
25 HC1373 CONNECTOR, 1* TUBE-3/4 NPT 1
26 HC1010 HYDRAULIC HOSE ASSEMBLY, 1X67 1
27 HC0205 VALVE, 6 SPOOL, 4 WAY MANUAL 1
HC0207 VALVE, 6 SPOOL, 4 WAY ELECTRIC (USED FOR i
"IN-CAB" CONTROLS).
HC0201 VALVE, 5 SPOOL, 4 WAY MANUAL S
HC0202 VALVE, 4 SPOOL, & WAY MANUAL g
HCO2U3 VALVE, 3 SPOOL, 4 WAY MANUAL 1
HCO204 VALVE, 23r00L, 4 WAY MANUAL 1
28 HC0995 HYDRAULIL HOSE ASSEMBLY, 1/2X91 1
29 HC1340 ELBOW, 90°, 7/8-14 O-RING 1
30 HD0939 CLAMP, HOSE, ADJUSTABLE #56 2

177.



FREPAIR PARTS

HYDRAULIGS-RC0100 WHEEL LIFT ASSEMBLY-STYLE "A"
HYDRAULICS-RC0200 WHEEL LIFT ASSEMBLY-STYLE "B
(’NVADER SERIES)

y
44 s
45 f 7 \
5
9 2 5
> 46
4
i, e
T 18
&
8
26-40
. 1 19
! 13}
% Pk
y
16
.
3 0.
\ 22
1
10
14-43
0 4
{TEM PART NUMBER DESCRIPTION QUANTITY
M BAN314 LRACKET, VALVE MOUNTING 2
2 HDO323 BOLT, HEX, 1/4-20X2 4
33 HDCS 42 NUT, HEX, 174-20 4
3 HDO596 LOCKWASHER, /4 4
19 HC1390 Lo, 90°, 3/4-16 O-RING 2
30 HC101? HYDRAULIC HOSE ASSEMBLY, 1X85 1
41 VAO348 ELECTROMIC IN-CAB COMTRuLS OPTIONAL 1
(USE WITH HCO207 ELECTKIZ 6 SPOOL VALVE)
44 HCO992 HYDRAULIC HOSE ASSEMBLY, 3/8X29
45 KC1017 HYDRAULIC HOSE ASSEMBLY, 5/8X39
&6 HC1364 LARGE HEX UNION, 3/8 TUBL
48 HCOLAG XI7, SEAL, FOR HCO116 Ziﬁ CYL :NDER
HCO436 KIT, SEAL, FOR HCO117 X% CYLINDER
50 HCAL 14 K17, SEAL, FOR HCLLG13  2-1/2X3C CYLINDER
HCO4L3Y KIT, SEAL, FOR HCO118 2-1/2X306 CYLINDER

178



REPAIR PARTS

HYDRAULICS-RC0200 WHEEL LIFT ASSEMBLY-STYLE "B
(INVADER SERIES)

MANUFACTURED AFTER 1-1-86

LN .
R .
~ ~
¢ ' ~ ~
/
é ~
P
" N\
~ ~ g 0
|
@
&
L g
> ' &
. é !
s '3‘
., Y /
b1 ;
1% APPROX.
A STEEL HEX SOCKET P
¥ USED WITH 57 OMLY. tva
YRIVER'S SIDE
HOSE OPENMING —
CENTERLINE OF
MAST GUSSET
{TEM PART NUMAER DESCRIPTION QUANTITY
1 HCO0214 HOLD ING VALVE
2 HC1232 ELBOW
3 HCO78S TUBE ASSEMBLY
4 HCO0215 HOLDING VALVE
5 HCO786 TUBE ASSEMBLY
f HC1275 TEE
7 HC1386 CONNEC TOR
8 RAD148 VALVE BRACKET

179



e
e PR

REPAIR PARTS

RB0100 WHFEL LIFT ASSEMBLY (1-500 WHEEL! LIFT)

ITEN  PART NUMBER DESCRIPTION QUANTITY TEQUIRED
1 RBO140 MAST WELDMENT g
2 RBO124 ARM LINX PIN i
3 RBO193 ARM LINK ASSEMBLY [
4 RB0129 LINK AND HUB WELDMENTY, 5" CYL 2
& RBO277 LINK AMD HUB WELDMEWNT, 5-1/2* CYL 2
5 KC0101 TILY CYLINDER, 5" DIAMETER §

HC0404 SEAL XIT (WOT SHOWN) FOR HC0101 1
5 HC0146 TILY CYLINDER, 5-1/2" DIAMETER g
HCO713 SEAL KIT (NOT SHOWN) FOR HCO146

6 BAO316 VALVE MOUNTING BRACKET 1
7 HDO4LBO SCREW, SCC HD CAP 3/4-10X1-1/4 1
8 RBO109 COLLAR, PIVOT PIN BOTTOM §
9 BAU397 RATCHET SNUGGER W/HOOK 2

10 HDO4 46 SCREW, SOC HD SET 1/2-13X1/2 2

1 HDOBOS5 GREASE FITTING 1/8-27 PFY ' 9,

12 RB0125 PIN PIVOT 3
13 RB0150 BAR CARRIER WELDMENT ’
1% RB0191 KIT, L ARM i

KiT CONSISTS OF:
RB0158 (15) SUPPORT ARM WELDMENT-PASS. SIDE 1
RB0159 {16) SUPPORT AGM WELPMENT-DRIV. SIDE 1
RBO121 (17) L ARM WELDMENT-PASS. SIDE 1
#0120 (18% L ARM WELDMENT-DRIV. SIDE 1

19 HDO149 SNAP RING, EXTERNAL 1 INCH TR

20 RB0O205 BUSHING, STINGER 1

21 REO186 STINGER WELDMENT 1

22 RBO202 PIM, RCD END STINCER CYLINDER 1

3 HCO113 CYLINDER, 2-1/2X30 i

HC04 14 SEAL KIT (MOT SHOWN) )

2 RB0185 WEAR: PL) 5

25 HD0408 SCREW, FLAT HD SELF TAPPING 10-24 10

26 RBO112 PIN, ROD END TILT CYLINDER 1

27 HDOS42 NUT, KEX 1/4-20 1

) RBO141 MAIM BOOM WELDMENT 1

2 RBO128 BOOM LiNK PIN 2

30 RBO192 BUSHING 3

31 RB0O195 CYLINDER W/BRACKET 1

HCO4 04 " SEAL KIT (NOT SHOWN) 1

32 HD0533 NUT, HEX 3/9-16 3

33 HDO316 BOLY, HEX WD 1/4-20X2-3/4 1

39 RB0163 PLUNGER LOCK ASSEMBLY 2

EACH ASSEMBLY CONSISTS OF:
BAO186 (60> PLUNGER PULL PIN 1
HD1192 €41y SPRING, COIL COMPRESSION 1
BA0185 (42) BARREL i
HDD110 (433 PIN, SPRING 5/31X1 ?
GAD120 (443 HANDLE, PULL GRIP 1
HD080S (45) FITTING, GREASE 1/4-28 1
4 HD0B08 FITTING, GREASE 1/4-28, INCLUDED TN 6
#BO163 AND RBO266
4 RBO166 THUMBSCREW ASSEMBLY, 1/2-%3 THREAD 2
EACH ASSEMBLY CONSISTS OF:
BAN233 (47) HANDLE, PULL GRIP 1
HDD117 (48) SPRING PIN, 1/8%1 1
B8A0235 (49) STWD, 1/2-13%2 1

181



(@™

REPAIR PARTS

RBO100 WHEEL LIFT ASSEMBLY (1-500 WHEEL

\_..
N

s
LN
SN 1

LU TAIL: L

At
A A

LIFT)

29 NIER ’|
4 'I}'
{\:"‘VJ "‘ [
[wle
Q
30
N
26
2 ’ —QEF_DETAIL: b
- J N
o8 < G 50
[} G
I3
20 e
- as
3D
23 A o o
~
L
N1
I,- A
J
Y
54 .
AY
S
I )
40
4
Defail- A
St
N~
e
~ £y
- e -
) -
T~ STt
/e o R
7 it

182



REPAIE: PARTS

RB0100 WHEEL LIFT ASSEMBLY (i-500 WHEEL i IFT)

ITEM PART NUMBER DESCRIPTION QUANTITY REGUIRED
50 RBO167 PAD, INNER ASSEMBLY 2
EACH ASSEMBLY CONSISTS OF:
BAD236 (51) PLATE, CLAM 1/2X3x3 1
BA0237 (52) PAD, INNER 1
HDO836 ‘ ¢53) RIVET, 1/4X1 2
54 VA0159 FORK, LIFTING WELDMENT-SHORT 2
5S VAD160 FORK, LIFTIHG WELDMENT-SHORT WIDE 2
56 VAD158 FORK, LIFTING WELDMENT-TALL WIDE 2
57 HD0650 WASHER, FLAT 10 GAUSE 3“0D X 2" 1D 4
58 HDO114 ROLL PIN, 3/16X1-3/4 1
60 HDO154 RING, SNAP LEXTERNAL 2% 4
61 RBO113 , PIN, LIFT CYLINDER BAST END 1
62 RBO114 PIN, STINGER CYLINDER RASE END 1
63 HD0412 SCREW, #6X3/4 FLAT HD SELF TAPPING 1
64 BAO399 KIT, L ARM 1
KIT CONSiSTS OF:
RBO254 (65) SUPPORT ARM WELDMENT-DRIV. SIDE 1
RB0255 (66) SURPORT ARM WELDMENY-PASS. SIDE 1
RB0O257 (67) L ARM WELDMENT 2
BAO430 (80) PIN ASSY-WHEEL LIFT 2
68 RBO176 RATCHET, SKUGGER WITHOUT HOOX 2
69 CHO113 CHAIN 571640 1
70 HD069S WASHER, LOCK SPRING 1/4% 1
7 ND0698 WASHER, LOCK SPRING 3/8 8
72 R80196 KIT, WHEEL LIFT HOLD DOWN BRACKET 1
EACH K1T CONSISTS OF:
RCO114 (73) CLI®, L ARM HOLD DOWN 2
BA0S67 (74y CUSHION, RUBBER 1/8X1-1/2X6 2
HD 1262 (75) HAIR PIN, 3/32X2-1/2 2
RCO119 (76) BRACKET, L ARM HOLD DOWN 2
BAOS66 (77) CUSHION, RUBBER 1/8X1-1/2X3 2
HDD328 BOLT, CARRIAGE 5/16 (NOT SHOWN) 8
HD0697 WAZHER, LOCK 5/16 (NOT SHOWN) 8
HDO0545 HEX NUT, 5/16-18 (NOT SHOWN) 8
HDOB70 RIVET, ALUMIKUM (NOT SHOWN) 4
78 HDO940 HOSE 'CLAMP, ADJUSTABLE #88 1
14" VA0157 AUXTLIARY EQUIPMENT TOOL HOLDER ?
80 BAD430 PIN ASSY, WHEEL LIFT (INCLUDED !N 2
BAO399 AND BA0398)
€s0122 (81) MHAIR PIN, 3/16 ?
82 RBO148 WEAR PAD, MAIN BOOM s
83 RBO266 PLUNGER LOUK ASSEMBLY 2
ASSEMBLY CONSISTS OF:
JAO296 (86) HCUSING, PLUNGER 3/4 DIA 1
JAG297 (B7) SPRING, 1/72X1 1
RBO265 (88) PLUNGER 1
#p0110 (43) PIN, SPRING 5/32X1 i
GAD120 (44) MHADLE, PULL GRIP 1
HOOB08 (45) CAEASE FITTING 1/4-28 1
89 RBO177 SLING, WET HEAVY DUTY NYLON ?
90 HDO239 BOLT, HEX 4D 3/8-16X5-1/2 8
91 RBO262 TRAILER W’ TCH 3
92 CHO140 CHAIN-SAFETY 5/16 HOOK W/ 348 SHACKLE 1

183



REPAIR PARTS

HYDRAULICS-RB0O100 WHEEL LIFT ASSEMBLY (1-500 WHEEL LIFT)

1TEM PART NUMBER DESCRIPTION QUANTITY
1 BAO143 PYLON WELDMENT 1
2 HC1298 CAP, 1-1/4 FEMALE NPT 1
3 HC1319 CLOSE NIPPLE, 3/4 NPT 1
B HC0631 FILTER COMPLETE, RS-30 1
5 HC0633 FILTER ELEMENT-REPLACEMENT 1
6 HC1266 NIPPLE, 3"X3/4" NPT 1
7 HC1265 ELBOW, 90° FEMALE 3/4" NPT 1
8 HC1290 EXT SWIVEL ADAPTER UNION 1
9 HC0994 HOSE ASSY-48X3/4 RETURN 1
10 HC1010 HOSE ASSY-67X1 SUCTION 1
11 HC1372 CONNECTOR FITTING-816X6 1
12 HC1338 VALVE-GATE 1" BRASS 1
13 HC1335 CLOSE NIPPLE, 1" MALE NPT 1
14 HC1336 NIPPLE-6", MALE NPT (1-500, I-500CX, 1
AND POCONO)
14 HC1337 CLOSE NIPPLE, 1-1/4" MALE NPT (4800 STD) 1
15 HC1277 ELBOW-90° 1-1/4x1 FEMALE 1
16 HCO934 HOSE ASSY-80X1/4 1
17 HC0934 HOSE ASSY-80X1/4 1
18 HC0934 HOSE ASSY-80X1/4 1
19 HC1062 HOSE ASSY-118X1/4 1
20 HC0932 HOSE ASSY-52X1/4 1
21 HC 1344 ELBOW- 822X6X8 3
22 HC1343 CONNECTOR-MALE STRAIGHT TO FEMALE SWIVEL 3
23 HC1259 ELBOW-90° STRAIGHT 10 O-RING 1
2 HC0936 HOSE ASSY-51X1/4 1
25 HC0995 HOSE ASSY-94X1/2 SUCTION, 60 C/A 1
26 HC1340 ELBOW-90° STRAIGHT THREAD O-RING 1
(USED ON 3, & AND 7 SPOOL VALVES)
26 HC1393 ELBOW-90° STRAIGHT THREAD O-RING 1
(USED ON 6 SPOOL VALVE ONLY)
27 HC1347 ELBOW-90° STRAIGHT THREAD O-RING ', 1
(USED ON 3, 4, AND 7 SPOOL VALVES)
27 HC1262 ELBOW-90° STRAIGHT THREAD O-RING 1
(USED ON 6 SPOOL VALVES ONLY)
28 HC0206 VALVE-7 SPOOL, MANUAL 1
28 HC0200 VALVE-7 SPOOL, ELECTRIC (3 ELEC/4 MAN) 1
28 HC0205 VALVE-6 SPOOL, MANUAL 1
28 HC0207 VALVE-6 SPOOL, ELECTRIC (3 ELEC/3 MAN) 1
28 HC0202 VALVE-4 SPOOL, MANUAL 1
28 HC0203 VALVE-3 SPOOL, MANUAL 1
29 HC1030 HOSE ASSY-12X1/2, PRESS, 72 C/A, PTO PUMP 1
29 HC1032 HOSE ASSY-24X1/2, PRESS, 84 C/A, PTO PUMP 1
30 HC1283 CONNECTOK FITTING-816X12 1
31 HC1029 HOSE ASSY-12X1, SUCT, 72 C/A, PTO PUMP 1
31 HC1031 HOSE ASSY-24X1, SUCT, 84 C/A, PTO PUMP 1
32 HC1373 CONNECTOR FITTING-816X16X12 1

185



REPAIR PARTS

HYDRAULICS-RBO100 WHEEL LIFT ASSEMBLY (I-500 'YHEEL LIFT)

IYEM  PART NUMBER DESCRIPTION QUANTITY
1 BAO143 PYLON WELDMENT 1
2 HC1298 CAP, 1-1/4 FEMALE NPT 1
3 HC1319 CLOSE NIPPLE, 3/4 NPT 1
4 HC0631 FILTER COMPLETE, RS-30 1
5 HC0633 FILTER ELEMENT-REPLACEMENT 1
6 HC1266 NIPPLE, 3uX3/4M HPT 1
7 HC1265 ELBOW, 90° EEMALE 3/4% NPT 1
8 HC1290 EXT SWIVEL ADAPTER UNION 1
9 HCO99% HOSE ASSY-48X3/4 RETURN 1
10 HC1010 HOSE ASSY-87X1 SUCTION 1
11 HC1372 CONNECTOR F1TTING-816X5 1
12 HC1338 VALVE-GATE 1" BRASS 1
13 HC1335 CLOSE NIPPLE, 1' MALE NPT 1
14 HC1336 NIPPLE-6%, MALE NPT (I1-500, I-500CX, 1
ANG PGCONO)
14 HC1337 CLOSE NIPPLE, 1-1/4" MALE NPT (4800 STD) 1
15 HC1277 ELBOW-90° 1-1/4x1 FEMALE 1
16 HCO934 HOSE ASSY-80X1/4 1
17 HCO934 HOSE ASSY-80X1/4 1
13 HC0934 HOSE ASSY-80X1/4 1
19 HC1062 HOSE ASSY-118X1/4 1
20 HC0932 HOSE ASSY-52x1/4 1
21 HC1344 ELBOMW-822X6X8 3
22 HC1343 CONNECTOR-MALE STRAIGHT TO FEMALE SWIVEL 3
23 HC1259 ELBOW-90° STRAIGHT 1O O-RING 1
2 HC0936 HOSE ASSY-51X1/4 1
> HCO995 HOSE ASSY-94X1/2 SUCTION, 60 C/A 1
26 HC1340 ELBOW-90° STRAIGHT THREAD O-RING 1
(USED ON 3, 6 AND 7 SPOOL VALVES)
26 HC1393 ELBOW-90° STRAIGHT THREAD O-RING 1
(USED ON 6 SPOOL. VALVE ONLY)
27 HC1347 ELBOW-90° STRAIGHT THREAD O-RING 1
CUSED ON 3, 4, AND 7 SPCCL VALVES)
27 HC1262 £LBOW-50° STRAIGHT THKEAD O-RING 1
(USED ON 6 5POOL VALVES ONLY)
28 HC0206 VALVE-7 SPODL, MANUAL 1
28 HC0200 VALVE-7 SPCOL, ELECTRIC (3 ELEC/4 MAN) 1
28 HC0205 VALVE-6 SPOOL, MANUAL 1
28 HCO207 VALVE-6 SPIOL, ELECTRIC (3 ELEC/3 MAN) 1
28 HC0202 VALVE-4 SPOOL, MANUAL 1
28 HC0203 VALVE-Z SPCOL, MANUAL i
29 HC1030 HOSE AS3Y-12X1/2, PRESS, 72 C/A, PTO PUMP 1
29 HC1032 HOSE ASiY-24X1/2, PRESS, 84 Z/A, PTO PUMP 1
30 HC1283 CONNECTOR 7{TTING-816%12 1
3 HC1029 HOSE ASSY-%2X1, SUCY, 72 C/A, PTO PUMP 1
3 HC1031 HOSE ASSY-24X1, SUCT, 84 C/A, PTO PUM® 1
32 HC1373 CONNECTOR FITTING-816X16X12 1

185



i Ay gt N | w0, TR e T TR
y @:W_ .-*'-’:“A' yor "'W-:-‘ a_\;ml I,,-‘-_%f‘:;__-],_, 7 -\f,_'_h.,,. AT e "'- W sn .‘«\s |
¢ e dr i, " . PO a8 A 420 RSO 958 e 0 I

REPAIR PARTS

~,  HYDRAULICS-RB0100 WHEEL LIFT ASSEMBLY (I-500 WHEEL LIFT)

ITEN  PART NUMBER DESCRIPTION QUANTITY
33 KC1034 HOSE ASSY-49X1/2, PRESS, 60 C/A, CLU/PUMP 1
33 HC1036 HOSE ASSY-61X1/2, PRESS, 72 C/A, CLU/PUMP 1
33 HC1038 HOSE ASSY-73%1/2, PRESS, 84 C/A, CLU/PUMZ 1
3% HC1383 TEE FITTING-MALE BRANCH 1
35 HC1033 HOSE ASSY-49%1, SUCT, 60 C/A, CLU/PUMP 1
. 35 HC1035 HOSE ASSY-61X1, SUCT, 72 C/A, CLU/PUMP 1
35 HC1037 . HOSE ASSY-73¥1, SUCT, 34 C/A, CLU/PUMP 1
36 HC1389 FITTING-STR THD O-RING CONNECTCR 850X16 1
2% HC1276 FITTING-ELBOW, 45°, 852x16 1
37 HD1257 TIE WRAPS-PANDUIT 18% 15
38 HC1255 FITTING, 90°, ELBOW, 853%6 1
39 HCO198 VALVE-CHECK, HOLDING 2
40 HC1275 FITTING, BRANCH TEE 1
4 HCO771 TUBE ASSY, 4-3/4 1
462 HD0323 BOLT-HX WD, 1/4-20X2 2
43 HDO696 WASHER, SPLIT SPRING, 1/4 4
4 HDO542 NUT-HX, 1/4-20 4
45 HC1255 ELBOV, 90°, O-RING STRT THD 853X6 2
46 HC1256 CONNECTOR, O-RING B50X6 4
47 HC1258 TEE-RUN, O-RING 854X4 1
48 HCO740 TUBE ASSY, 11-9/16 1
49 HCO755 TUBE ASSY, 10/11/16 1
50 HC1368 CONNECTOR FITTING, B16X5X6 2
51 RBO19S CYLINDER ASSY-HYDRAULIC, LIFY, W/BRACKET 1
NI HC04 04 SEAL KIT FOR RBO195 1
52 HC0101 CYLINDER-HYORAULIC, TILT, 5X2-1/4 1
NI HC0404 SEAL KIT FOR HCO101 1
52 HC0146 CYLINDER-HYDRAULIC, TILT, 5-1/2X2-1/4 1
NI HCO713 SEAL KIT FOR HCO146 1
53 HCO113 CYLINDER~HYDRAULIC, EXTENSION, 2-1/2X30 1
NI HCO4 14 SEAL KIT FOR HCO113 1
54 HCO750 TUBE ASSY, 17-3/16 1

187



REPAIR PARTS

HYDRAULICS-RB0O100 WHEEL LIFT ASSEMBLY (1-500 WHEEL LIFT)

il

10

"

k)

s

21 ' 1'?;
19 21 43..

=y

———— s —————

186

17

52

1]

Vo ey
. oot

A W e T Y

ol Y

v e aTian T

el AR S D AT e R aegd AT



